

The back page of certificate No. 216/C5a/2009/0125

The assessed characteristics of the certified product:

Property monitored	Test standard / Method	Requirement	Findings/ Classification	Conformity Assesment
The contribution to the fire resistance	ČSN P ENV 13381-4	according to tests results	rated tables ¹⁾	Conforms
Reaction to fire	ČSN EN 13501-1	A1	A1	Conforms
Index of flame propagation	ČSN 73 0863 ČSN 73 0822	according to tests results	<u>without surfacing:</u> $i_s = 0,0$ mm/min <u>with surfacing:</u> - high-pressure laminate HPL $i_s = 0,0$ mm/min - veneer $i_s = 46,2$ mm/min - paper $i_s = 26,8$ mm/min - surfacing by Oberflex $i_s = 40,5$ mm/min - sheeting by CPL $i_s = 0,0$ mm/min	Conforms
Coefficient of thermal conductivity	ČSN 72 7012-2	according to tests results	$0,174 \text{ Wm}^{-1}\text{K}^{-1}$	Conforms
Wholesomeness	Ministry of Health Decree No. 6/2003 Coll	disabled unobjectionable product	disabled unobjectionable product	Conforms

¹⁾ Rated tables are mentioned in Classification report No. PK2-16-05-006-C-1, issued by PAVUS, a.s., dated 20th July 2005

The CTA No. S-216/C5a/2009/0125 is valid until 30th September 2012.



Ing. Jaroslav Dufek

Ing. Jaroslav Dufek
Managing Director PAVUS, a.s. – AO 216